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KUBOI INK CO.,LTD.

2-11-23 HIGASHIIMAZATO HIGASHINARI-KU OSAKA-SHI OSAKA JAPAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CLIENT AS:
BTOHUIIVIEEEICLYRESh, BFICRbDoTRBETLVEL:

SAMPLE DESCRIPTION : UV ACE Ink Series

CLIENT REF.NO

SAMPLE RECEIVED 1 2019/11/21

TESTING DATE : 2019/11/21 7O 2019/12/02

TEST REQUESTED : SELECTED TEST(S) AS REQUESTED BY CLIENT.

SHEE SHEE FREEOERIZEYFET,

TEST METHOD(S) :  WITH REFERENCE TO LATEST EDITION OF IEC62321 FOR RoHS 10 SUBSTANCES.
SWAEEK OTHER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.

RoHS10E D M T IX R AR DIEC62321 S BLFELT=,
FNUNDIEEPEIZOVWTIEENENICRB LA ETHNEITULVEL,

TEST RESULT(S) :  PLEASE REFER TO THE NEXT PAGE(S).
SRR UTDR—CEZSBEAVETS.

AW ¥

Yukihiro Ouchi / Quality Manager
SGS Japan Inc., Chemical Laboratory
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TEST RESULT(S)
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S T RSO WETHOD  INST/PLAGE WbL
CADMIUM(Cd) me/kg N.D. IEC62321-5: 2013 ICP-OES 2
LEAD(Pb) mg/kg N.D. IEC62321-5: 2013 ICP-OES 2
MERCURY(Hg) mg/kg N.D. IEC62321—-4: 2013+AMD1: 2017 ICP-OES 2
CHROMIUM(Cr) me/ke N.D. IEC62321-5: 2013/EPA3052 ICP-OES 2
Polybrominated biphenyls(PBBs)

Monobromobiphenyl mg/kg N.D. 5

Dibromobiphenyl mg/ke N.D. 5

Tribromobiphenyl mg/kg N.D. 5

Tetrabromobiphenyl mg/ke N.D. 5

Pentabromobiphenyl mg/ke N.D. i 5

Hexabromobiphenyl mg/kg N.D. IECORS21-0; 2015 GO/M3 5

Heptabromobiphenyl me/kg N.D. 5

Octabromobiphenyl me/kg N.D. 5

Nonabromobiphenyl mg/keg N.D. 5

Decabromobiphenyl meg/kg N.D. 5
Polybrominated diphenyl ethers(PBDEs)

Monobromodiphenyl ether me/kg N.D. 5

Dibromodiphenyl ether mg/kg N.D. 5

Tribromodiphenyl ether meg/kg N.D. 5

Tetrabromodiphenyl ether mg/kg N.D. 5

Pentabromodiphenyl ether mg/ke N.D. we 5

Hexabromodiphenyl ether me/ke N.D. IEC62321-6: 2015 eoyMS 5

Heptabromodiphenyl ether mg/kg N.D. 5

Octabromodiphenyl ether me/kg N.D. 5

Nonabromodiphenyl ether mg/ke N.D. 5

Decabromodiphenyl ether mg/ke N.D. 5
PHTHALATES
DIBUTYL PHTHALATE(DBP) meg/ke N.D. IEC62321-8: 2017 GC/MS* 50
DI(2-ETHYLHEXYL) PHTHALATE(DEHP) me/ke N.D. IEC62321-8: 2017 GC/MS* 50
BUTYLBENZYL PHTHALATE(BBP) me/kg N.D. IEC62321-8: 2017 GC/MSx* 50
DISOBUTYL PHTHALATE(DIBP) mg/kg N.D. IEC62321-8: 2017 GC/MS* 50
NOTES: mg/kg = ppm, N.D. = Not Detected, INST. = INSTRUMENT, MDL = Method Detection Limit
REMARK: * = The test has been conducted in association with SGS Taiwan Ltd.
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21 78—Fv—b MEASUREMENT FLOW CHART
DESFEILEICENTHRBEREBLTVET,

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
2)Cd, Pb, Hg, Cr, Cr(VI), PBB/PBDE

44 2438 Name of the person in charge of measurement: ffJIl 523 Ryohei Fukawa
)T E{EH Name of the person responsible for measurement: K& E M3 Mayumi Otani

[ HvT 124 - F#{# Cutting=Preparation |
Cd, Pb, Hg, Cr cr(VD PBB/PBDE
\ 4 A\ 4
F= T= T=
Sample measurement Sample measurement Sample measurement
v v v
BER/ BRI L BE MR e | AR
(HNOj, HCI, HFZ%) 7’; j: i tf‘%'ﬁ yﬁ/ l.%%ﬁ.‘*%’*ft“ Solvent extraction
Decomposition under closed/ open system X racsl‘:alcen);/ab:“lir:; ?a:el:m an
(HNO,, HCI, HF, etc.)
\ 4 \ 4 v
%38 Filtration | WA it AR
Cooling*Filtration Concentration®Dilution
v v
BiK RiE v
Solution Residue
DT IVAILINDK Fin-pHERE
v Add diphenylcarbazide*
TFIVhEs pH adjustment
Alkali fusion
v v v \ 4 v
| ICP-OES, ICP-MS, AAS | | UV/Vis | | GC/MS |
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S Hr78—Fv—b MEASUREMENT FLOW CHART

1) #7383 Name of the person in charge of measurement: ffJIl 523 Ryohei Fukawa
2)5 KT E{EE Name of the person responsible for measurement: X2 E B3 Mayumi Otani

2:22 QI I_Z -t B : 5
PHTITHAL?I'ESL HYT 425 T CuttingPreparation
v

& Sample measurement

\ 4
B Solvent extraction

\4
BiE- 4R Concentration=Dilution

GC/MS
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SAMPLE IMAGE

<END>
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